
ProMaqua® Equipment Catalog 

Products: 
• For Disinfection 
• For Oxidation 
• Membrane Technology 
• Gravity Filters 

 
 
 
 
 
 
 
 
 
Issued by: 
ProMinent Fluid Controls, Inc. 
 
ProMinent Fluid Controls, Inc. 
136 Industry Drive 
Pittsburgh, PA 15275 
USA 
Phone: 412-787-2484 
Fax: 412-787-0704 
sales@prominent.us 
www.prominent.us 
 
Subject to technical amendments. 
 
This product catalog replaces  
all previous catalogs and price lists.  



	
   1 

Table of Contents 

ProMaqua® New Products 2011 .................................................................................... 4	
  
Capacity Data ProMaqua® .............................................................................................. 7	
[...]
Dimensional Drawings ............................................................................................................................................................. 77	
  

ProMinent® Sigma/ 1 Motor Diaphragm Metering Pumps ................................................................ 78	
  
Overview: Sigma/ 1 ................................................................................................................................................................... 78	
  

Standard Modes and Functions .............................................................................................................................................. 79	
  

Optional Modes and Functions ............................................................................................................................................... 80	
  

Specifications ........................................................................................................................................................................... 81	
  

Capacity Data ............................................................................................................................................................................ 83	
  

Materials In Contact with Chemicals ...................................................................................................................................... 83	
  

Ordering System (S1Ba) .......................................................................................................................................................... 84	
  

Identcode Ordering System (S1Ca) ........................................................................................................................................ 85	
  

Dimensional Drawing: (S1Ba) ................................................................................................................................................. 86	
  

Dimensional Drawing: (S1Ca) ................................................................................................................................................. 87	
  

Pump & Systems Accessories .................................................................................... 88	
  
Metering Monitors ................................................................................................................................ 88	
  

Adjustable metering monitor “Flow Control” ........................................................................................................................ 88	
  

Multifunction valve .............................................................................................................................. 88	
  
Tanks ..................................................................................................................................................... 89	
  

Chemical Tanks ........................................................................................................................................................................ 89	
  

Accessories .............................................................................................................................................................................. 89	
  

Mixers .................................................................................................................................................... 90	
  
Float Switches ...................................................................................................................................... 91	
  
Suction Assemblies ............................................................................................................................. 93	
  
Diaphragm-failure Detector ................................................................................................................. 95	
  
Universal Switchover Box ................................................................................................................... 95	
  
Pumps and Stands ............................................................................................................................... 96	
  
  



	
   4 

ProMaqua® New Products 2011 

Products for: 

• Storage 
• Transfer 
• Dosing 
• Measurement and Control 

ProMaqua® Equipment Catalog 

Products: 
• For Disinfection 
• For Oxidation 
• Membrane Technology 
• Gravity Filters 

Annex 
• Service 
• Sales 

  



	
   5 

ProMaqua® New Products 2011 

UV Systems – Dulcodes S (Chapter 1) 
Three new UV systems Dulcodes S complete the existing range. The new multi-lamp systems 
available in three capacities, 4, 6 and 9 kW, can treat pool water with a maximum flow up to 2,201 
gallons per minute photochemically decompose combined chlorine. These exceptionally compact 
systems are fitted with Powerline S medium-pressure lamps and can be installed in any location. 
All systems are sold standardly with automatic cleaning. 

 

 

Ozone Generation Plants – OZONFILT® OZMa (Chapter 2) 
There are now three new additions to each of the ozone generation systems OZONFILT® series 
OZMa 4-6 A and 4-6 O that generate up to 735 g of ozone per hour from compressed air or oxygen. 
Its lower energy and cooling water consumption and compact design are key features of the new 
ozone generation plant OZONFILT® OZMa. The ozone volume can be set reproducibly and 
independently of voltage and pressure fluctuations. There is minimal compressed air consumption 
due to the use of self-optimizing pressure swing adsorption. Ozone can be directly fed into the 
water, even at backpressure of up to 2 bar, without the need for additional investment in booster 
pumps, injectors etc. 

 

 

 

 

 

 

 

Chlorine Dioxide Plants – Bello Zon® (Chapter 3) 
The chlorine dioxide systems Bello Zon® CDVc and CDKc are wired ready for connection and are 
used for the production, metering and monitoring of 20 to 7,500 g/h of chlorine dioxide. An 
innovative and completely newly developed reactor concept ensures the efficient production and 
metering of chlorine dioxide. Improved operating safety thanks to the use of PVDF and online 
monitoring of the metering pumps' stroke lengths. The extremely high level of safety guarantees 
the integral measurement, documentation and visualization of ClO2, chlorite, pH, redox potential 
and the automatic monitoring of operating parameters and maintenance intervals. The systems 
operate on the basis of the chlorite acid process in accordance with DVGW (German Technical 
and Scientific Association for Gas and Water) guidelines (Specifications W 224 and W 624). 

  

P PMA DS 0018 SW1 

P PMA OF 0010 SW 

P_PMA_BEZ_0023_SW 
CDKc 420 (figure shows optional 
configuration) 



	
   6 

ProMaqua® New Products 2011 

Electrolysis Plants – CHLORINSITU® compact (Chapter 4) 
Membrane electrolysis systems of the CHLORINSITU® IV compact type are new additions to the 
range of electrolysis systems CHLORINSITU®. They operate as safe negative pressure systems 
and are designed to be compact as well as space saving. The negative pressure in the system 
ensures that no process gases can escape into the environment at any time. A fully automatic 
softener unit is incorporated in the system and it is possible to set the time and water hardness 
level for regeneration. Defining the regeneration time reliably ensures that regeneration is only 
performed when disinfection is not needed. Only as much regeneration salt is used as is required, 
as regeneration takes place according to the hardness of the water, thus saving on regeneration 
salt. The CHLORINSITU® IV compact can optionally be used to adjust the pH level with the sodium 
hydroxide produced, as well as disinfecting the water with hypochlorous acid.	
  	
  

	
   	
  

P_PMA_EL_0007_SW 



	
   7 

Capacity Data ProMaqua® 

UV Systems Dulcodes 

Dulcodes UV Disinfection Systems: 1-3522 gpm 

UV radiation ensures a safe, chemical-free and reliable disinfection of water. Even stubborn 
parasites such as Cryptosporidia or Giardia are rendered harmless. Convincing arguments 
for Dulcodes systems are: 

• Uniform radiation 
• Optimized plant hydraulics 
• Lamp with high UV-C output and long life time 
• System controller with numerous monitoring and reporting functions 

Special units beyond the stated capacity ranges are available on request.	
  

 

Ozone Generation Plants 

Ozone generation systems OZONFILT® 5-735 g/h 

Ozone generation systems Bono Zon® 40-720 g/h 

Ozone is the strongest disinfectant and oxidant permitted for water treatment. With an 
environmentally friendly production process using air or oxygen, it decomposes to form 
oxygen after use and its concentration can be measured online at any time. It is the optimum 
solution for swimming pool water, drinking water, for the beverage industry or other industrial 
applications. ProMaqua offers systems complete with all accessories in almost every size. 

Non-standard units beyond the stated capacity ranges are also available on request. 

 

Bello Zon® Chlorine Dioxide Plants 

Bello Zon® chloride dioxide generation systems: 5-10,000 g/h 

Chlorine dioxide is establishing itself more and more as a universal disinfectant in 
applications, such as the disinfection of drinking water and industrial water, in the washing of 
food or in the treatment of cooling water and wastewater. Being independent of the pH of the 
water, its action keeps systems free of biofilm. 
	
  

• Powerful disinfection performance with maximum ecological sustainability 
• Safe and reliable system technology conforming to DVGW Work Sheets W224 and 

624 
• Worldwide availability of expertise and service 

 
 

Electrolysis Plants 

CHLORINSITU® electrolysis systems: 1.3 – 185 lbs. per day 

The alternative to sodium hypochlorite and chlorine gas. Chlorine generated on site by 
electrolysis from harmless sodium chloride provides a highly cost-effective alternative to other 
chlorine products without the need to store hazardous chemicals on site. 

Non-standard units beyond the stated capacity ranges are also available on request. 
  

PK_7_043_V2 
OZONFILT® OZVa 3; capacity: 35 g/h 

P PMA EL 007 SW 

P_PMA_BEZ_0009_SW 
CDVc 20-240 (figure shows optional 
configuration) 



	
   8 

Capacity Data ProMaqua® 
Membrane Filtration Plants 

Dulcoclean® ultrafiltration systems 1-352 gpm  

Dulcosmose® nanofiltration systems 1-220 gpm 

Dulcosmose® reverse osmosis systems 0.1-220 gpm 

In water treatment membrane filtration is the technique with the lowest operation costs used to 
remove particles and salts in the water. For this area, ProMinent® offers multiple and high 
quality systems. 

Special units beyond the stated capacity ranges are available on request. 
  

Pk_7_074 



	
   9 

Dulcodes UV Systems 

General Notes On UV Treatment 

Disinfection is a fundamental step in modern water treatment. UV disinfection is being used to an ever-increasing 
extent here, as a safe, chemical-free and reliable disinfection process. Extensive research projects and numerous 
trouble-free operational systems prove the safety and reliability of UV disinfection. 
 
With UV disinfection, the water to be disinfected is irradiated with ultraviolet light, which involves a purely 
physical, chemical-free process for water disinfection. 
 
UV-C radiation in particular, with a wavelength in the 240 - 280 nm range, attacks the vital DNA of the bacteria 
directly. The radiation initiates a photochemical reaction and destroys the genetic information contained in the 
DNA. The bacteria lose their reproduction capability and are destroyed. Even parasites such as Cryptosporidia or 
Giardia, which are extremely resistant to chemical disinfectants, are efficiently reduced. 
 
The initiation of photochemical reactions is utilized in other applications too. The undesirable combined chlorine 
in swimming pool water is reduced by UV radiation, as a result of which enormous fresh water savings are 
achieved. Oxidants such as ozone, chlorine or chlorine dioxide are reliably reduced in the production water used in 
the food and beverages industry, avoiding the need for costly activated charcoal filters. 
 
Special version systems with special lamps and special composition of the radiation chamber can be used for 
reduction of TOC (Total Organic Carbon) in the treatment of ultrapure water. 
UV disinfection has many advantages: 

	
  
• Immediate and safe destruction of the bacteria without addition of chemicals 
• Photochemical reduction of undesirable substances 
• No THM or AOX formation, no formation of other undesirable substances 
• No impairment of odor or taste of the water 
• No storage and handling of chemicals required 
• Effect is independent of pH 
• No reaction vessel or reaction tank required 
• Low space requirement 
• Low investment and operating costs with high reliability and efficiency 

Applications Of Dulcodes UV Systems 

A large number of UV disinfection systems have been supplied worldwide, for the most diverse applications: 
	
  

• Own source water suppliers and municipal water works 
for disinfection of drinking water 

• Food and beverages industry 
to destroy the bacteria in the water needed for food and beverages production and for disinfection of 
service water 
to reduce the chlorine dioxide in the production water 

• Pharmaceuticals and cosmetics industry 
to maintain the high microbiological requirements of the production water 
to destroy residual ozone in the production water without use of activated charcoal filters 

• Reverse osmosis plants 
for permeate disinfection 

• Municipal sewage plants 
for reduction of the bacterial count in the sewage plant outflow 
for reduction of the bacterial count in the industrial water extracted from the sewage plant outflow 

• Horticulture 
for disinfection of the irrigation water 

• Spa pools and swimming pools 
for disinfection of the pool water 
for chloramine reduction in the pool water 

• Semiconductor industry 
for reduction of TOC and to maintain the high microbiological requirements of the production water 

  



	
   10 

Description Of Dulcodes UV System 

Basically, Dulcodes UV disinfection systems consist of: 

• High-quality radiation chambers made from stainless steel (DIN 1.4404 or 1.4571) or UV-resistant plastic 
• Lamp protection tubes made from high-quality quartz, easily removable for cleaning purposes 
• Lamps with a particularly high UV output in the 254 nm range, ensuring an outstanding disinfection 

characteristic 
• Highly selective UV sensors with good long-term and temperature stability 
• UV system controllers and modern electronic ballasts fitted in a control cabinet 

The special features of our Dulcodes UV disinfection systems are: 

• Even irradiation of the entire water flow through optimized system hydraulics, so ensuring outstanding 
disinfection results 

• Flow-optimized inlet zone 
• Longitudinal flow against UV lamps with high turbulence 
• Use of UV lamps with long lamp life time and high UV-C output 
• Automatic cleaning system for the sleeve of medium-pressure lamps 
• Manual cleaning system for the sleeve of system type Dulcodes R or Dulcodes S 
• System controller with comprehensive monitoring and reporting functions 
• Display of all important operating parameters and reporting of faults in plain text 
• Trend display of the variation of the UV sensor signal with time 
• Analogue output sensor signal and alarm relay 
• Use of modern electronic ballasts with bus technology for lamp-friendly ignition and operation 
• Individual lamp monitoring 
• Direct control of automatic isolation and flushing valves 

Dulcodes UV Lamps 

Standard low pressure lamp 
Robust low pressure mercury lamp with a life expectancy of approx. 14,000 operating hours. The operating 
temperature of the lamp is 86 – 122 °F. This is why its use is limited to water temperatures between 41 and 104 
°F. The output is approx. 100 W per meter arc length. 

Low pressure lamp High-Flux 
Low pressure amalgam lamp with a life expectancy of approx. 10,000 operating hours. The operating temperature 